T a3(diconmens

i1



PRINTMAKER 35/67 ENLARGER REPLACEMENT PARTS LIST

NOTE: All chassis parts are common with the Printmaker Dichro 35.

REF. NO. DESCRIPTION PART NO.
1 NegativeStage ................. 10-42019-22
2 FocusingShaft .................. 10-42024
3  Focusing Shaft Spring. . . .. .. . 10-42027
4 lLensBoardSpring ............... 10-42032
5 LensBoardRetainer.............. 10-42033
6 Spline...... ... ... ... .. ..... 10-42037
7 BearingPad..................... 10-42041
8 Bellows ........................ 10-42045
9 Bellows Retaining Angle . . ......... 10-42052

10 LensStage ..................... 10-42182
11 Carriage Lock Stud .. ... .. ... .. 10-45934
12 Carriage UpperBearing ........... 1045937
13 Carriage LowerBearing ........... 10-45938
14  Carriage Locking Spacer .......... 10-45939
15 CarriageLockKnob .............. 10-45932
16 Elevator ........................ 10-45964
17 Bottom FilterHolder . ............. 10-42103
18 Column ........................ 10-45955
19 CarriageSpring.................. 10-45931 .
20 Carriage SpringClamp ... ...... ... 10-45840
21  Carriage Spring Housing .......... 10-45936
22 Lamphouse LeftSide ............. 10-42091-01
23 LamphouseRightSide ............ 10-42091-02
24 Lamphouse Wraparound. ... ... .. .. 10-42092-04
25 FrontHeatShield ................ 10-42093
26 Rear Heat Shjeid ................. 10-42153
27 Lamp SocketBracket ............. 10-42155
28 PowerCord120v................. 10-42164
28A PowerCord240v................. 10-42169
30 LamphouseDoor................. 10-50726
31 FocusingBar.................... 10-45979
32 Cariage..........c.cuiiiaienn 10-45951
33 EnlargerBaseBoard.............. 10-45960
34 Knob,Recess ................... 568-40-10
35 Lens Board (Accessory) ........... cat #6723
36 SafeFilter Holder ... ... ......... 10-42040
37 ElevatingArm . .................. 10-45923
38 FocusingKnob .......... ... ... 10-45933
39 4°CondenserAsSY .............. 10-42098
3%a 2 1/4" condenser assembly

(1 ea)-Printmaker 35* ................ 10-45907
40 Filter HolderAssy ................... 10-47824

* Same placement in fight source as lower 4™ condenser lens (#39).

REF. NO. DESCRIPTION PART NO.
41 Hex Head Tap Screw #10-32x3/4 . . . .538-23-24-07
42 ShoulderScrew.................. 540-30-52
43 Pad-Baseboard .................. 10-42018
44 Tee NUL1/4-20................. 546-40-15
45 Hex Slot Mach. Screw 1/4-20x3/4 . . . .527-24-41-06
46  Bow Washer 17/64x9/16x1/16 High . .549-20-19
47 WireConnector .................. 600-25-22
48 WingNut10-32 .................. 546-20-13
49 EnlargerLamp120v . ............. cat. #8101
48A EnlargerLamp240v ... ... ... ... .. cat. #8114
50 LampSocket.................... 625-82-07
51 Speed Nut6-32"U" Type ......... 555-05-03
52 Pan Head Tap Screw 6Bx5/16 ... ... 538-19-10-12
53 Pan Head Mach. Screw 6-32x5/16 . . .519-10-02-01
54 HexlockNut6-32................ 546-55-04
55 Pan Head Mach. Screw 10-32x3/8 . . . 524-12-02-01
56 Lockwasher#10 ................. 549-47-08
57 HexLlocknut10-32 ............... 546-55-08
58 RedSafetyFilter ................. cat. #8040
59 Screw, Mach. 8-32x 1% .......... 521-40-02-01
60 Nut,Lock#8-32.................. 546-57-08
61 “U"TypeClip................... 555-42-23
62 Pan Head Lock Screw 6-32x3/8 . . . .. 540-60-73
63 HexNut6-32.................... 545-19-20-01
64 Pan Head Tap Screw 8BTx1/4 ... ... 538-21-08-28
65 Pan Head Tap Screw 8BTx5/16 . . ... 538-21-10-08
66 Pan Head Tap Screw 6BTx3/8 ... ... 538-19-12-44
67 Pan Head Tap Screw 4Bx3/16 ...... 538-13-06-16
68 Pan Head Tap Screw 4Bx1/4 .. ... .. 538-13-08-32
69 Pan Head Mach. Screw 6-32x1/8 . . . .519-04-02-01
70  Hex Head Mach. Screw 6-32x5/16 . . .519-10-40-01
71 PlainWasher#6 ................. 548-18-07
72 Hex Head Lock Screw 10-32x3/8 . . . .540-60-20
73 PlainWasher#10 .. ... ........... 548-24-04
74 HexNut832.................... 545-21-20-01
75 lLockWasher#8.................. 549-45-08
76  Fan Head Mach. Screw 6-32x1-3/4 . .519-56-02-02
77 ExtensionSpring................. 562-70-64
78 PowerCordBushing.............. €00-82-30
79 Pan Head Mach. Screw 10-32x3/8 . . .524-12-02-01
80 2-1/4” Condenser (notshown) ...... 10-45907


vicki
Text Box


	Printmaker 35-67 Exploded View
	Printmaker 35-67 Parts List



